water System
Operations

State of Oklahoma
Certification Study Guide




DEQ WATER\WASTEWATER WORKS OPERATOR AND
DISTRIBUTION/COLLECTION EXAM APPLICATION

Class Water Exam - Score % Class Water Lab Exam - Score %
Class Sewer Exam - Score % Class Sewer Lab Exam - Score %
Dist\Coll Operator Exam — Score % Dist\Coll Technician Exam — Score %
Date Results Mailed Internet exam DEQ OFFICE USE ONLY

Please return the application and application fee to: Dept. of Environmental Quality
Financial & Human Resources
POBox2036
Oklahoma City, OK 73101-2036

PLEASEPRINTCLEARLY

1.Are you applying for this certification by reciprocity? From what state? What classification?

Reciprocity may be granted when certification held in another state is current, in good standing and is comparable
[...]
Usually these collisions between floc particles result from a gentle stirring action caused by
mechanical or hydraulic mixing devices.

Sedimentation

The primary purpose of sedimentation is the removal of the floc particles that have formed in the
earlier processes. Sedimentation usually takes place in large rectangular or circular settling basins
commonly referred to as clarifiers. Sedimentation is achieved by decreasing the velocity of the water
flowing through the basin or clarifier to a point where gravity can take over and allow the suspended
solids to settle out.

There are many physical and environmental factors that have an effect on the efficiency of the
sedimentation process or sedimentation rate. The sedimentation rate is defined as the speed that a
particle can move as it settles to the bottom of a clarifier. Some of the most important factors
concerning this rate are discussed below.

Particle Characteristics

The size, shape,'and density (weight) of the floc particle will all affect its sedimentation efficiency.
Smooth, rounded particles are easier to settle out than rough jagged particles simply because they
pass through the water easier due to less resistance. Also, the more heavy and compact the floc
particles are, the better they will settle.

Water Temperature

Another very important factor when considering sedimentation efficiency is the temperature of the
water. As the temperature of the water decreases the sedimentation rate also decreases. On the other
hand, as the temperature of the water increases, the sedimentation rate will increase as well. This is
due to the fact that cold water is more dense than warm water. In other words, it is thicker or more
viscous. Therefore, it is more difficult for floc particles to settle in cold water.

Chapter 5
45 Coagulation/Flocculation/Sedimentation



Detention Time

Detention time can be defined as the actual time required for a volume of water to pass through a
basin. Detention time is calculated by dividing the volume of the basin by the flow of water through
the basin. Detention times in sedimentation basins will range from a minimum of four hours to as long
as six hours. When a basin does not have adequate detention time the result will be excess solids
passing out of the basin and possibly overloading the filters.

Detention times can be affected by a number of factors, but one of the most important is called short
circuiting. Short circuiting is a condition that occurs when some of the water in the basin travels faster
due to temperature differences, density currents, wind currents, or improper design of inlet and outlet
structures. One example of how short circuiting might occur is when there is a difference between
the temperature of the influent and the water already in the sedimentation basin. In this situation, the
water in the basin would have a tendency to separate into warmer and cooler layers rather than mix
together. This could resuit in the full volume of the basin not being utilized and cause a reduction in
the actual detention time.

Solids-Contact Clarifiers

In most existing plants the flash mixing, flocculation, and sedimentation processes each occur in
separate basins or chambers. In recent times, an increasing number of plants are being constructed
with the flash mix, flocculation chamber, and sedimentation basin all built within a single self-
contained unit referred to as a solids contact clarifier. Although it is difficult to define a solids-
contact clarifier with a single sentence, it could be described as a coagulation/flocculation/
sedimentation system based on the principle of recycling sludge to further promote the coagulation-
flocculation process. To accomplish this, a sludge blanket must be maintained. The main process
control for this type of unit is the volume over volume test.

The advantage of the solids-contact approach to water treatment is simply that under normal
operating conditions it is much more efficient for turbidity and floc particle removal when compared
to traditional methods. However, the solids-contact process is more sensitive and unstable than
traditional treatment methods. The operator must have a thorough understanding of how the solids-
contact process works and be able to anticipate changes in raw water quality so that problems can
be avoided. Three major indicators must be monitored properly in order to properly maintain the
solids-contact process. These factors are the flow rate and its rate of change; significant fluctuations
in turbidity level; and any rapid changes in temperature.

Jar Testing
The purpose of the jar test is to give the operator an estimate of optimum chemical dosage levels for

the coagulation-flocculation process. This test achieves this by simulating the processes that occur
in the treatment plant starting with the flash mix and ending with sedimentation. However, it should

Water System Operations
Certification Study Guide 46



be kept in mind that it is virtually impossible to duplicate plant conditions exactly and the jar test is
only an estimate of the optimum dosage.

One of the most important reasons for performing jar tests on a frequent basis is to improve plant
efficiency and possibly save money. When the proper alum dosage is not being determined by jar
testing, there is a general tendency to overfeed rather than underfeed. Often the high dosage levels
are continued for months and years and the amount of money wasted on unneeded chemicals reaches
into the thousands of dollars. Another serious problem that can occur if overfeeding alum is called
secondary coagulation. This condition is a result of supersaturating the water with alum, allowing
some of the alum to stay dissolved throughout the treatment process. When this water reaches the
distribution system it will likely be given sufficient time and the proper conditions to form floc,
creating a sludge blanket in the storage tank. This can cause taste and odor problems as well as require
the professional services of tank cleaners.

General Procedure for Performing Jar Tests

To perform a jar test you must have a jar test apparatus. This is simply a mixing device that has
multiple mixing paddles which each fitinto a “jar” or beaker. A typical jar test apparatus will probably
have six mixers, which means that you can test for six different dosage levels at the same time. The
jar test is usually performed using one-liter samples of the raw water. For stock solutions and
dilutions, see Appendix A, Introduction to Basic Operator Math.

The procedure can be used to test dosage levels for any chemical that is used in the coagulation
process. It is recommended that you use the same chemicals in the jar test that are used in the plant.
The following is the general procedure for performing a jar test.

1. Number the jars (beakers) from one to six and note the dosage level to be used in each.

2. Starting with jar number one, add enough stock solution of the chemical to each jar so that you
" have a range of dosage levels. The low dose might be in jar #1 with the highest dose in jar #6.

3. Turn on the machine and adjust the mixing speed to about 80 to 100 rpm. This simulates the flash
mix process. The time spent in this mode should be about the same as the detention time in the
flash mix at your plant.

4. After the flash mix simulation turn the mixing speed down to about 10 to 20 rpm to simulate the
flocculation process. The time spent in this mode should be about the same as the detention time
in the flocculation basin at your plant.

5. After the flocculation stage is completed, simply turn the machine off and allow it to settle for
a period similar to the detention time in your sedimentation basin. Observe closely.

Chapter 5
47 Coagulation/Flocculation/Sedimentation



There are several observations that are made during the final stage of the jar test procedure that are
very important in evaluating its results.

1. Rate of floc formation,

2. Type of floc particles formed,

3. Clarity of water between floc particles and above settled floc,

4. Size of floc,

5. Amount of floc formed, and

6. Settling rate of the floc.

The most important observation during the jar test is the clarity of the water. This is determined by
running a turbidity test on each sample after the sedimentation stage is completed. However, the
operator should keep in mind that the amount of chemical used to achieve a given turbidity level is
also important.

For example, if jar #3 showed a turbidity level of 2.4 NTUs with a dose of 20 mg/L, and jar #4 showed
a turbidity level of 2.2 NTUs with a dose of 30 mg/L, jar #3 would be declared the “winner.” In this
case, the difference in the turbidity levels was not significant enough to justify the additional amount

of chemical needed for the higher dosage level. If the dosage level is higher, the chemical costs and
sludge production will also likely be higher.

SUGGESTED REFERENCES FOR STUDY

California State University, Sacramento - Water Treatment Plant Operation, Vol. 1

Chapter 4 Coagulation and Flocculation
Chapter 5 Sedimentation
Chapter 10 Plant Operation

California State University, Sacramento - Water Treatment Plant Operation, Vol. 2

Chapter 17 Handling and Disposal of Process Wastes

Water System Operations
Certification Study Guide 48



OTHER STUDY SUGGESTIONS

If you work at a ground water or distribution system only, visitasurface water treatment ~ plant if
you geta chance. Ask alot of questions.
Draw a diagram of the process units and components necessary for coagulation, flocculation, and
sedimentation and know how each process works.

Know where in the diagram to sample and for what.

Picture the interaction with the other plant processes.
Study plant operations for surface water treatment facilities including the visual indicators to look
forin an operating process. '
Use troubleshooting chartto identify typical problems and make adjustments to the process using
operations tests and other process indicators.
Study expected detention times and flow velocities and practice doing detention time calculations.
Practice chemical dosage rate calculations.
Review APPENDIX Cin this study guide.

Chapter 5
49 Coagulation/Flocculation/Sedimentation



SAMPLE QUESTIONS

Class D
A commonly used coagulant in water treatment is

A. calcium carbonate
B. magnesium bicarbonate
C. aluminum sulfate

Class C
The test performed at water plants to determine the optimum dosage levels of coagulants and
coagulant aids is '

A. the jar test
B. the hardness test
C. the solids contact test

Class B
A solids contact basin has a surface loading rate of 0.75 gpm/ft2. What is the rise rate in ft./min.?

A. 0.05
B. 0.1
C. 02
D. 05

Class A

A raw water has an alkalinity of 36 mg/l (as HCO3). A dose of 52 mg/1 of alum is needed to reduce
the turbidity from 75 NTU to less than 0.5 NTU. At least 30 mg/1 of alkalinity is required for complete
precipitation of the alum. What dose of Ca(OH)> is needed to complete the reaction?

7.8 mg/l

10.2 mg/l
13.5 mg/l
18.0 mg/1
22.5 mg/l

monws

Water System Operations
Certification Study Guide ' 50



Chapter 6
Filtration

SUGGESTED STUDY GUIDELINES

Class D
Be prepared to answer questions concerning:

o Where filtration fits into the typical process sequence

® The mostcommon type of filter used by water treatment plants in the State of Oklahoma
L The basic process of gravity filtration including the purpose of backwash procedures

L The different types of media that might be used in rapid gravity filtration

L4 The guidelines for when to backwash a filter and what percentage of finished wateris used
Class C

Be prepared to answer questions concerning guidelines listed for Class D certification and:

o Eachof the processes that play arole in filtration and theirrelative importance

o The proper startup and shutdown procedures for gravity filters

o Whatcauses filter problems including mudballs, air bindin g, algae growth, and overloading
® The typical ranges for filtration rates in both slow sand and rapid sand filters

o How to perform backwash percentage and filtration rate calculations

Be prepared to answer other questions that require additional personal study

Class B and Class A

Be prepared to answer questions concerning guidelines listed for lower levels of certificationand:

The controls and valving sequence for normal operating procedures

Whatfiltration rates, backwash rates, and head loss to expectinatypical rapid gravity filter

Howto reéogmze normal and abnormal filter conditions

How to troubleshoot typical problems with filters and identify the corrective action needed

The operating controls and process controls for gravity filtration and pressure filtration

The requirements forhandling backwash water

How to perform calculations to determine filter efficiency, head loss, and flow volumes

Be prepared to answer other questions that require a combination of actual experience and additional
personal study

Chapter6
51 Filtration



ENTRY LEVEL DISCUSSION

Filtration is often the final step in the surface water treatment process before the wateris disinfected and sent
tothedistribution system. The purpose offiltration is toremove any remaining suspended particles including
any floc particles that were not removed during the sedimentation process.

Filtrationisactually achemical as well asa physical process. A common misconceptionis that the particulate
impurities are removed in the filtration process by physical straining alone. Straining does help the filtration
process. However, most of the particles removed during filtration are much smaller than the pore spaces in
the media. Therefore straining is only one aspect of the total filtration process.

The processes that play arolein filtration are listed below in the order importance.

1. Simplesedimentation. Particles settling onto the media through the forces of gravity.

2. Adsorption. The gathering of a substance on the surfaces of the filtration media.

3. Biological action. The breakdown of asubstance as aresult of digestion by microorganisms.

4. Absorption. Taking inor “soaking up” of a substance into the media.

5. Straining. The removal of particles by passing the liquid through a filter that has pores small enough to
“catch” the particles to be removed.

Types of Filters

Inthe State of Oklahoma the most common type of filtration process used in water treatment is rapid gravity
sand filtration (see Figure 6.1). Some of the smaller water systems in Oklahoma use slow sand filtration.
In all gravity filtration systems the water level or “head” above the media forces the water through the
backwashed and must be cleaned manually. Therefore slow sand filters are rarely used by larger
municipalities but have found a place in small systems such as resorts and trailer parks.

Rapid Gravity F il‘tration

There are several different types of filtration media that may be utilized in the rapid gravity filtration process.
Theseare:

1. Single media (sand)
2. Dualmedia (anthracite coal and sand)
3. Multimedia (anthracite coal, sand, and garnet)

Activated carbonis also sometimes used along with these filter media forits ability to remove taste and odor
as well as various types of organic substances. Activated carbon will be discussed more later in this chapter.

Water System Operations
Certification Study Guide 52



Rapid Gravity Filter Operation
Backwashing

Turbidity will buildup on the surface andinside the media of the filter, eventually causing clogging of the filter
media. Clogging of afilter leads to breakthrough, a condition in which solids are no lon gerbeingremoved.
The final resultis an increase in the turbidity of the water leaving the plant.

Backwashing is simply reversing the flow of water through the filter to wash out the clogs and solids that
have accumulated during filter operation. The filteris washed at specific designrates for atleast 15 minutes.
Atmost modern filtration plants, adevice called the surface wash will be activated sometime during the
backwash procedure. The surface wash is a device that sprays water down onto the surface of the filter to